Culti making machine

»‘ ‘15 SEP, 1983
obin

Model ST40B (Pointless- type) Power tiller

K\FuuRoam

E S (ab e Scolp! .

Toshgg). dahy Sy foul.

* Yorbou QQ -

Contents
Machine body eeeceviimnaaninnn, B T IIIIL LTI RS 2
TranSMISSION seeverecerrereraieniireiiarasiarisssrarsvassnsssvasatnenarionssarassanneses 10
Standard aCCESSOII@S «-torerermrerereiaraitiurinriraresienratatearasarassensnans 16

(&) Fua Roem INDUSTRIE S.A.




)
W

ST40B

Machine body

o "%zz &3
SE\282 17z
52 «D ¢

-4
&
8s07, mmwwﬁ/
A rﬁm ge €
6g

wam




Machine body

ST408B

Ref Price Quantity
No.. Part Number Part Name YEN Description
Piece
1| ST40B-1080aU Frame compl. 1
2| 8ST40B-1014bU Rear hitch compl. 1
3| ST40-1082 U Stand compl. 1
41 R35-1084/1aU Front weight mount compl. 1
5! 8T50-1015a Washer compl. 1
6| ST50-1016a Nut compl. 1
7 RT40-1101 U Front mud guard 1
8 | RT55-1105/1T Front weight (A) 1
91 RT55-11083 Washer (engine) 4
10 C521-1111/1a Spring 1
110100 12991 1 Bolt 1
120165 12850 Boit 2 M12x85 ]
130166 12654 Bolt 1 M12x65
14| 0166 12850 Bolt 3 M12x85
1510228 12000 Nut 2 M12
16| 0307 16999 0 Pin 1
25 ST40B-2090 U Speed change indicator compl. 1
26 | ST40-9115 Label 1
27| ST40-9114 Label 1
28| ST40B-2081bG Handle frame ass’y 1
29| ST40B-2142 Machine mark 1
30| RT40-2014a | Side clutch wire compl. 2
31| RT50~-2015 : Throttle wire compl. 1
32| RT55-2091a :  Main clutch wire compl. 2
33| RT40-2030a = Choke wire compl. 1
34| R55 -2021a Core bar compl. (clutch lever shaft) 1
35| R61 -2020/1 Operation fixture compl. 2
36 R55 -2022/3 Clutch lever shaft ass’y (left) 1
37| R40 -9119 Indicating mark (low speed) 1
38! R51 -2247 Nylon bushing 4
39| R55 -2023/3 Clutch lever shaft ass’y (right) 1
40| R40 -9116 Indicating mark (high speed) 1
41| R51 ~-2022G Tool box cap compl. 1
42| ST60B-2015 Clutch lever compl. 1
43| ST35A-2016 Operation lever compl. 1
44) RT55-2015/1 Main change lever compl. 1




Machine body

ST40B

Ref Price Quantity
No.. Part Number Part Name YEN. Description
Piece

45 |R55 —-2087 Loop handle compl. 1
46 |RT40-2101 Rod (main speed change) 1
47 |RT40-2110 G Starter knob holder 1
48 |RT55-2104 U Speed change indication fixture 1
49 {C541A-2108a Spherical washer 2
50 | R61 -2313 Adapter plate (right) 1
51 | R55 -2102bG Handle fixture 2
52 [R55 —2107a Handle fitting bolt 1
53 | R655 —2165a Detent (handle fitting bolt) 1
54 0100 10998 1 Bolt 1
550185 12998 1 Cap nut 1
56 | 0421 22999 0 Plug (PVC) 2
57 (0566 08998 0 Clamp 2
58 10637 07999 0 Knob 2
590637 10997 0 Knob 1
61 0830 00001 O Return spring 1
81| ST40B-3092 U f Internal fender ass’y (left)

82 | ST40-3116 Rubber pad (tension pulley)

84 | ST40B-3094 Internal fender ass’y (right) 1
85| 8T50-3117/1U Cover (internal fender) 1




Machine body

ST408B

Ref. Price Quantity
No. Part Number Part Name YEN Description
Piece
90 | RT40-3012/1 Axle tube compl. ' 2
95 10307 10997 0 Pin 5
96 | ST40-9112 Label 1
97 | ST40~-9113 Label 1
108 | ST40B-4014 Arm (C) compl. 1
109 | ST40B-4016 Tension arm compl. 1
110 | RT50-4012 Pulley (A) compl. 2
111 | RT40-4111a Spring (tension arm) 1
112 | ST40-4017 Belt holder compl. (upper) 1
113 | ST40-4018 Belt holder compl. (front lower) 1
114 | ST40B-4020 Belt holder compl. (rear lower) 1
115 | ST40~-4021 Belt holder cbmpl. (rear upper) 1
116 | ST40B-4107 U V pulley (small) 1
117 | ST40B-4109 V pulley (large) 1
118 | C521-4114/1a Spring 2
119 | KE12-220a Pulley lock washer 2
12010200 15999 1 : Washer 1~3
121 | 0566 10999 0 ' Clamp 2
12210626 38599 1 V belt 2
123 0626 39998 0 V belt 1
124 | PR7-2110a Washer 2
131 0430 72999 3 Fuel tank cap 1 Including 132
132 | 0430 72999 1~3 Rubber packing 1




Machine body

ST40B

Ref. Price Quantity
No. Part Number Part Name YEN Description
Piece
1330642 00992 2 Fuel strainer Including 134
134 | 0642 00992 2~@ Cup (L)
135 | ST40B-5005 G : Fuel tank ass’y 1 Including 136
136 {RT55-5101a : PVC pipe 1
137 | ST40-5026aG Front cover adapter plate compl. 1
138 | ST40B-5032 Belt cover adapter plate compl. 1
140 { ST50-5011aG Front cover ass’y 1
141 | ST50-5201/1 Top label 1
142 | ST35A-5013 G Side mold compl. 1
143 | ST50~-5014 Light cover compl. 1
144 | ST40B-5133aG Belt cover support 1
145 | ST40B-5006 Fuel pipe compl. 1
146 | ST40B-5031 G Belt cover ass’y 1
147 | RT40-5101 G Transmission cover 1
148 | ST50-5034 Wing bolt compl. 1
149 ST50-9030 C.D.I. adapter plate compl. 1
150 | ST40B-5108a Fuel pipe 1
151 | ST50-5111 Knob bolt 1
152 ST50-5113 Rubber bushing 1
153 | ST50-5115 Shaft (hinge) 1
154 8T50-5131/1G Belt cover cap 1
155| R35 -5102 Rubber seat 2
156 0561 10998 O Hose clamp 1.
15710641 39999 1 Fuel filter 1
159 | PR18-9121 Label 1
160 ST40~-9110 Label Pl
161 | ST50-5202 i Rubber pad |2
162 0561 08001 0 . Hose clamp I 2
163 0561 09999 0 Hose clamp 1
i |
168] 0667 15997 2 ' Light 1 Including 169~175
169 ST50-6081 ~D Body 1
170 ST50-6081 ~Q Lens 1
171 | RT60-6081/1~® Electric bulb 1 12V 15W
172 ST50-6081 ~@ Reflector snap ring 1
173| ST50-6081~® Socket 1
174| ST50-6081 ~® Reflector 4
175| ST50-6081 ~® Packing 1




Machine body

ST408B

—
Ref Price Quantity
No.' Part Number Part Name YEN Description
Piece

176 | ST40-6012a Electric wire compl. 1
181 | 0660 00999 2 Switch 1
182 1ST40B-9130/1 i V pulley 1
19000165 0510 0 Bolt 2 M5x10
19100165 0614 0 Bolt 6 M6x12
19200165 0814 0 Bolt 2 M8x14
19300165 0816 0 Bolt 3 M8x16
19400165 0820 0 Bolt 4 M8x20
195| 00165 1020 0 Bolt 1 M10x20
196 | 00165 1040 0 Bolt 4 M10x40
19700165 1050 0 Bolt 2 M10x50
19800165 1060 0O Bolt 2 M10x60
199 (00166 0616 0 Bolt 2 M6x16
200/ 00166 0625 0 Bolt 1 M6x25
201 00166 0630 0 Bolt 1 M6x30
202| 00166 0635 0 Bolt 1 M6x35
20300166 0820 0 Bolt 1 M8x20

L
211]00217 0600 0  Nut 4 M6
21200217 0800 0, , Nut . 3 M8
21300217 1000 0!  Nut 7 M10
21400227 1000 0 Nut 8 M10
21500228 1200 0! | Nut ' 6 M12




Machine body

ST40B

Ref Price Quantity
No.. Part Number Part Name YEN Desecription
Piece

221 100310 0400 O Washer 2 M4
222 {00310 0600 O Washer 20 M6
223 100310 0800 O Washer 2 M8

224 100310 1000 0 Washer 2 M10
225 {00311 0600 O Washer 2 M6
226 (00311 0800 O Washer 7 M8
227 100311 1200 O Washer 2 M12
231 00320 0400 0 Spring washer 2 M4
232 100320 0500 O Spring washer 2 M5
233100320 0600 O Spring washer 25 M6
234 |00320 0800 O Spring washer 12 M8
235100320 1000 O Spring washer 14 M10
236 {00320 1200 O Spring washer 3 M12
240 100431 0406 0 Screw (pan-head) 2 M4x6
241 {00431 0608 O Screw (pan-head) 1 M6x8
242 100431 0612 O Screw (pan-head) 11 M6x12
243 100431 0614 0 Screw (pan-head) 2 M6x14
244 1060431 0620 0 Screw (pan-head) 2 M6x20
247 | 00510 2012 O Cotter pin 4
248 | 00511 0800 1 Snap pin 4
249100511 1001 1, Snap pin 5
250 | 00511 1601 1| | Snap pin 1

254 | 00520 0616 0|  Clevis pin 4
2551 00520 0622 0 . Clevis pin 2
25900315 1500 Snap ring (outer) 1
260100315 1700 Snap ring (outer) 2
26100315 2000 Snap ring (outer) 1

264100241 0801 O Wing nut 1 MS§
2651 00530 0530 1 Key 1

N’



@Z.gn MEMO

ST40B




MB47S(ST40B)

ission

Transm

89 m:/ hmv/

96 3/ K

N
N\
o11 |
NPE 65~

08

) @A/ /
\w@%

10



Transmission MB47S(ST40B)
Ref Price Quantity
No.' Part Number Part Name YEN Description
Piece
[ 1 [sT40B-~4007 %Transmission unit 1 Including 2~176
[ 2 2310-000107 '}FCa'seLcompl.h 1
© 3/2310-000206 | | CaseR compl. 1
42340-406104 | SC link L compl. 1
5|2340-406203 © SC link R compl. I
6 2156-400404 Cover holder 2
712113-400508 Cover SC 2
812153-401008 Packing (cover SC) 2
912145-400101 14 T pinion 2
10 | 2103-401409 Collar 12205.8 - 2
11 | 0600-012000 12 snap ring S 2
1212105-401814 Spring plug 16 2
1312105-401902 Seal washer 16 2
14 12152-401207 Spring (differential) 2
15|2141-408705 | Pin SC 2
16 | 2102-402001 Lock washer 8 2
17 12143-401902 Lever SC 2
18 | 2102-402100 | Shim 10240.6 2
19 2104-401903 ' Ol seal 10204 2
20]2152-405205 " SC spring L 1
21{2152-405304 SC spring R 1
|
27 | 2155-401501 Spring hanger BK 1
28 | 2310-600806 " Cover BK compl. 1
291 2330-402604 . Shoe BK compl. 1
30]2152-403607 _ Spring BK 2] |
31|2153-403200 Packing (brake) 1
32| 0600-014000 14 snap ring S 1 1
33| 2330-402505 ' Drum BK compl. 1 L
34| 2152-404307 Return spring 1 |
35|2156-601007 Cover (case) 1 7
36| 2156-601117 Protector 2
371 2153-800609 ' Packing (case) 1
38| 2105-406808 Plug 24 1
39/ 2105-402305 Gasket 24 1
40| 2105-400806 Plug 14 o 1
41]2105-400905 Gasket 14 o1 i
42 2154-403209 Stud 12 L1
43]2114-600400 Cover RT 1
44| 2157-400304 Cap A 1

11



Transmission MB47S(ST40B)
Ref : Price Quantity

N ’ Part Number } Part Name YEN Description
o : Piece

45 1 2156-410308

|
i Strainer fixture

46 12156-410407

‘ Cable guide

: Return lever B compl.

\ Snap ring 13

51 |2340-407804 1
52 12141-407302 Gib-headed pin 6-25 2
53 |0620-050000 5 E snap ring 2
54 | 2142-404607 Plate A 1
550637 10998 0 Knob 1
56 | 2105-405306 Plug 16 1
57 |2105-405405 Gasket 16 1
58 [2152-403706 Spring (fork) 1
59| 0650-050160 5/16 steel ball 3
60 2104-401804 . O ring P12 2
61]2340-406302 CH shaft B compl. 1
66 2340-400508 Joint compl. 1
6712144-600906 Bracket CH 1
6812142-406809 Cam CH 1
69]2153-405402 { Packing (bracket CH) 1
701 2141-400204 Taper pin 1
7110452-060140 6 pin | 1
72| 2340-407903 CH shaft A compl. 1
73(2152-406202 Spring CH 1
741 2141-400105 Locating pin CH 1
75]12144-404803 . Shifter A 1
76| 2141-409603 Shifter shaft A b1
7712144-404704 Shifter B 1
78|2141-409702 Shifter shaft B o 1
79| 2152-401009 Spring (fork) 2
80|2152-401702 1

86| 2133-606001 . Shaft A

8712129-403104 Gear T 17
88| 2129-406303 Gear S 28
8912135-402108 Dog clutch

T 1 SR = P




MB47S(ST40B)

Transmission
Ref | Price Quantity
No.. Part Number ‘j Part Name YEN Description
: Piece
90 {0702-172000 ,  Washer 1
91107062-202000 . Washer 1
921 2102-402407 - Shim 20300.3 2
9312102-400601 | Shim 20300.1 2
94 1 0501-630300 " Ball bearing 5
95 | 0501-620400 - Ball bearing 2
96 {2104-400500 | Oil seal 20407 2
101 ]2132-403207 Shaft A 1
102 |2121-406103 Gear U55 1
103 | 2121-405304 Gear AB18-31 1
104 |2123-401809 ! Gear E21 1
105 | 2102-410208 ' Washer 17262 3
106 | 2102-402506 Shim 17220.3 6
107 | 0710-170100 Shim 17250.1 5
108 | 2152-401405 Snap ring 22 3
113 2133-606111 Shaft C 1
114 | 2121-405809 . Gear G18 1
115 | 2123-402608 Gear F28 1
116 | 2152-400309 Snap ring 20 1
121 | 2133-408102 Shaft B 1
1221 2121-405403 _ Gear C54 | 1
123 | 2121-405502 - Gear D38 ; 1
124 | 2120-401505 : ;Sprocket9 , 1
125 | 2103-408200 ' Collar 172716.5 2
126 | 2102-405903 Shim 25300.3 .2
127 | 2103-408101 Collar 252910 L2
128 | 2104-406809 0il seal 17407 . 1
129 2136-401506 Chain 51H-54 | 1
130| 2152-404901 Leaf spring 11
131 2155-401105 Pin (chain) 1

13



Transmission MB47S(ST40B)
Ref. i Price Quantity
No. Part Number i Part Name YEN Description
| Piece
135 | 2120-401604 @ | Sprocket 21 1
136 | 2131-402904 Shaft M 1
137 1 2330-406701 Shaft GF compl. 2
138 | 2121-403904 Gear M15 1
139 12129-402800 Gear 045 2
140 | 2121-406202 Gear N15 6

141 1 2103-408309 Collar 36457 2
142 12102-408300 Washer 16233.5 2
143 2102-408201 Washer 16233 2
144 | 0600-016000 16 snap ring 6
145 { 0600-029000 29 snap ring 2
146 | 0501-600700 Ball bearing 4
147 | 2104-404706 Oil seal 35576614 517 ¥l 2
148 | 2156-400503 Keep plate ' 2
1491 2102-402209 Lock washer 6 2
150 | 2101-403603 Bolt 8-33 5

|

.

|

|
161 0014-060160 | 6 bolt S 1 M6x16
162 0014-060250 6 bolt S .3 M6x25
163 | 0024-060200 . |6 bolt SW 2 M6x20
164 | 0030-050100 ° 5 pan-head screw 4 M5x10
165|0104-060160 6 bolt 4 M6x16
166 | 0107-080300 ' 8 bolt 1 . M8x30
167 | 0107-080600 8 bolt N 8 . M8x60
1681 0107-081000 8 bolt } 1 | M8x100
169 | 0200-060120 6 flush head screw ! 1 M6x12
170 | 0210-060120 6 pan-head screw ! 10 M6x12
171] 0304-062000 6 nut i : 6 M6
172] 0304-082000 8 nut ? 17 M8
1731 0400-060000 6 washer 2 M6
174 | 0400~080000 8 washer 9 M8
175] 0410-060000 6 washer S -20 M6
176 | 0410~080000 | ' 8washer$S 15 M8

!

14

N



Robin

MEMO

MB47S(ST408B)

15




ST40B

S tandard accessories-Optional equipment

16



S tandard accessories-Optional equipment §ST408B
| N R
No I Part Number : ; Part Name YEN Description
: “‘_V ! Piece
Standard accessories
A-1 RT50-8001a  Disassembling tools kit 1
A-2:0704 17999 0 | Funnel 1
A-3:0703 08001 O ' ' Rope 1
A-41C521-9107/2 | Universal hitch compl. 1
-
Optional equipment
B-1|8T50-9002a | : Driving pulley shaft unit 1
B-2|C561-2014/1 fBrakelevercompl. 1
B-3 | RT40-20983a . Brake wire comp. 1
B-4|ST40-9011a | Two-through axie tube compl. 2
B-5|RT40~-9012a Six-through -axle tube compl. 2
B-6 R51 -9101/1 Wheel weight 2
B-7|C551-9101 Bolt 4
B-8|RT55-1106/1 | . Front weight (B) 1
B-9|RT55-1107/1 . | Front weight (C) 1
B-11{C521-9108 ' Standard resistance rod 1
B-12| ST40B-9011 ! | Spline boss compl. 1
B-13, 0200 08990 0 Washer 1
B-21]/ 00165 0825 0 Bolt ; 1 M8x25
B-25 00227 1000 0 Nut | 4 M10
B-29| 00320 0800 0 . Spring washer : 1 M8
B-30| 00320 1000 0.~ Spring washer : 4 M10
B—34) 00510 2022 0 ' Cotter pin i1
B-38 00521 0616 0 Pin 1




5 MEMO

 ST408B

18

o8



Onboard engine

Model EY |8-3B(ST40B Pointless-type) Onboard engine

Contents

Engine body ............................................................................ 2

Carburetor and air Clean@r - eccvreveriaraatieisinisersrsissirmeisrrsanracans 8




Engine body

EY18-3B(ST40B)

)



Engine body

EY18-3B

Ref. Price Quantity
No. - Part Number Part Name YEN Description
! ‘ Piece
112141 0306 11 . Crank case compl. 1 Incl. 2~8,157,158
212141 4204 03 Valve guide 2
310105 10005 0  Stud 4
410105 10006 0 . Stud 3
510105 08012 0 ' Stud 1
6 0600 25001 0 |  Ball bearing 3
710440 25007 0| | Oilseal 2
810310 08002 0 Dowel pin 2
92141 0902 01 Main bearing cover compl. 1 Incl. 6, 7
12 12141 6001 03 Gasket (bearing cover) 1
1310420 22001 0O Plug (rubber) 1
14 12146 3601 13 0il gauge 1
1510213 20001 0 Gasket 1
16 12147 5002 03 Grommet 1
17 /0401 14003 0 Plug 2
18 12141 5001 01 Gasket compl. (head) 1
19 /2141 3003 03 Cylinder head 1
20 {0650 14019 0 Spark plug 1
21 {2141 4401 01 Tappet cover compl. 1
2210851 08000 0 Rubber pipe 1
23 2141 6006 03 Gasket (tappet cover) 1
24 12141 4301 11 Breather plate compl. 1
252141 6007 13 Gasket (breather plate) 1
26 10110 06002 O Flange bolt 2
2712063 6001 03 Gasket (insulator) 1
28 12063 2901 03 Insulator 1
29 (2143 5901 03 Gasket (insulator) i1
30 2143 5201 11 Gasket compl. (exhaust) D1
31 10211 14002 0 | Gasket 2 :
i
36 (2142 0101 01 Crankshaft compl. i1 Incl. 38, 39
38 {2142 2301 03 Crankshaft gear 1 5
39 (0323 03001 0 Woodruff key . 3
40 /2143 1601 21 Cam shaft compl. 1 Incl. 39, 41
4112143 3201 03 Cam shaft gear 1
43 | 2142 2501 10 Connecting rod ass’y 1 Incl. 44~46
44 12142 3101 13 Oil scraper 1
45 {2142 3201 03 Rod lock washer 1
46 {2142 3001 13 Connecting rod bolt 2
47 10230 25011 0 Spacer 2
47 (0230 25012 0 Spacer 2
47 10230 25013 0 Spacer 2
48 (0320 05007 0 Key 1




Engine body EY18-3B
Ref l Price Quantity
No.. - Part Number Part Name VEN Description

| Piece

490200 08014 0  Washer 1

50:0200 08005 0 . Governor gear compl. 1

510230 06001 0  Spacer 1

5212054 1901 03 Governor sleeve 1

53 2142 3501 07! ' Piston ringset 1

542142 3421 03 Piston 1

5512142 3301 03 Piston pin 1

56 | 0565 14001 0 Clip 2

57 {2143 3401 03 Intake valve 1

5812143 3501 03 Exhaust valve 1

59 2063 3601 03 Valve spring 2

602063 3701 13 Spring retainer 2

612143 3801 03 Retainer lock 2

6212143 3301 03 Tappet 2

6512144 2310 01 i Governor lever compl. 1

652144 2301 11 Governor lever compl. 1

6610186 06001 O Nut 1

67 {2144 2201 23 Governor shaft 1

6812144 2701 01 Governor rod 1 !

69 12154 2801 01 Rod spring 1 ;

70 12144 2501 21 i Governor spring 1

7112144 7001 11 Back plate compl. 1|

722144 3315 21 Speed control compl. 1

7312144 8001 03 Friction washer !

7412144 3501 21 Stop plate compl. (1}

75]0179 08001 2| | Wingnut 1

76 10565 04001 0 Clip 1

77 100431 0408 0|  Screw 1 ;

80 | 2145 1319 01 Blower housing compl. 1 : ! Incl 81

812069 1709 03  Label (trade mark) 1

8212145 3309 01 Cylinder buffle compl. 11 " Incl. 83

8312149 1818 03, | Label (engine name) 1 |

84 /2145 2620 01 | Head cover compl. 1

850110 06002 0 | Flange bolt 5

8712143 0304 01 Muffler compl. -1

882143 4220 01 Muffler cover compl. C1

892143 5303 01 Muffler bracket 1

900110 06001 0 Flange bolt 6




Engine body

EY18-3B

Ref. | Price Quantity
No. ! Part Number Part Name YEN Description
: Piece

100 2145 0421 10 ' Recoil starter ass’y 1 Including 101~108, 305,
101 ;1065 0116 08 * Spiral spring 1
102ﬂ:”10657 0113 08N> ‘tharter rope 1
103 2065 0101 08 Starter knob 1
104 1065 0128 08 . Ratchet 2
105 1065 0132 08  Friction spring 1
106 (1065 0137 08  Return spring 1
107 11065 0144 08 . Friction plate 1
108 11065 0185 08 . Thrust washer 1
110 {2145 0151 08 Starting pulley 1
156 {00113 0816 0 | Bolt & washer ass’y 1 M8x16
157 100131 0635 1 |  Stud 2
158 {00131 0825 1 Stud 2
159 /00165 0520 0 ' Bolt 1 M5x20
160 | 00165 0610 0 '  Bolt 1 M6x10
16100165 0812 0 | Bolt 5 M8x12
163 00166 0625 0  Bolt 1 M6x25
164 |00166 0825 0 Bolt 8 M8x25
167 |00218 1400 O . Nut 1 M14
168 00219 0800 0 | Nut 2 M8
169 /00227 0500 0! Nut 1 M5
170 /00228 0600 O . Nut 2 M6
171100238 1000 0 | Flange nut 11
172 {00310 0600 0 | Washer .3 M6
173 100310 0800 0 . Washer 3 . M8
174 100313 0600 0 - Clip
176 {00320 0600 0 - Spring washer '8 M6
177 [00320 1400 0 Spring washer 1 1

o | |
300 | 0420 14001 1| | Plug (rubber) 1 f
302 [0401 10001 0 - Plug 1
303 {2144 4203 01 Wire bracket compl. 1 ’
304 |2145 5103 01 i Guide plate compl. 1
305 (0732 00141 0 . Label (pointless) 1
306 [2143 5401 01 Heat deflector compl. 1
307 |2143 5410 01 Cover (tail pipe) compl. D1
310 /0100 06001 0 Bolt 4




-Engine body

EY18-3B

Quantity

Ref | ) Price
No.‘ Part Number ; Part Name YEN Description
: : Piece
311|0241 08003 0 | Grommet 1
32912147 3115 01 ~ Wire 15 compl. 1
33900371 1000 0 | Gasket 1
340[2065 0150 08! | Spring washer 1
3412065 0153 08 |Nut 1
3422065 0173 08 | Dumper 1
343 | 2145 0156 08! | Wire compl. 1
344 | 2065 0174 08 Stopper rod 1
345 {2065 0171 08 Rope stopper 1
346 2065 0170 08 Rope stopper 1
347 12065 0172 08 ! Screw 1
348 | 2065 0151 08 | Washer (A) 1




Engine body

EY18-3B

Ref t Price " Quantity
No.. Part Number i Part Name YEN Description
Piece
Optional accessories?(E) Magneto (electronic ignition device C.D.I.)

*E-112147 0109 (_)T Magneto ass’y 1 Incl. E 2~5
E-2 | 2147 0129 08 |Flywheel 1

E-3 2147 0135 08 Exciter coil 1

E-4 2147 0150 08 ' ' Pulser coil 1

E-5,2147 0143 18 . Lighting coil 1

E-6 0230 04002 0 : Spacer 2

E-712147 1201 01! Ignition coil compl. 1

E-9 12147 9006 01 Clamp compl. 1
E-1110655 00005 0 Spark plug cap 1
E-12 2147 3105 01 Wire (5) compl. 1

|

E-17 00310 0400 0 . Washer 2 M4
E-18 00320 0400 0 jSpringwasher 2 M4
E-19 /00431 0425 0!  Screw 2 M4x25
E-20,00431 0612 0 Screw 1 M6x12
E-21/00435 0625 0 Screw & washer ass’y 4 M6x25




Carburetor and air cleaner

EY18-3B




Carburetor and air cleaner EY18-3B j
Ref. Part Number : Part Name ?f‘i'ce ey Descripti
No. | Numbet : Yh};/\iece scription
B 1¥27 1 :1_(3‘: 33 i {377 ?i 9: fCarburetorass’y 1 Incl. 2~19,30~34,41,42
2.2146 2442 08 | Main nozzle 1
7371016 2540 084?‘ fw‘li‘ilgétchamberwasher 1
4 2096 2505 08 Floatass'y 1
51016 2515 08|  Float pin 1
6 2146 2350 18 | . Float chamber body 1
72096 2311 08| | Insert washer 1
812146 2426 08| | Main jet holder 1
91296 2400 08| ! Reverse main jet 1
10 12096 2351 08 | | Screw 3
1112066 2527 08 ! Choke valve 1
12 2066 2522 08 . Choke shaft ass’y 1
. 132096 2302 08|  Needle valve 1 ]
J
K\D 15 1016 2535 08 |  Throttle valve 1
16 2146 2351 08 |  Throttle shaft ass'y 1
17 |2096 2445 08 | | Throttle stop spring 2
18 (1066 2393 08 | . Serew 1 i
19 /12146 2420 08 | Pilot jet ' 1
20 12096 2305 (F jPilotscrew 1 ;
21,2143 2613 00, ' Air cleaner ass’y : 1 _Incl. 22, 23,40
, o |
23 | 2063 2610 08 | iElement 1
1 0
- i | f
30 (2076 2345 08  Washer ? 2 3
) 312096 2335 08 Banjo - 1
33 |1286 2353 08  Clossscrew ¢ T .
34 2096 2312 08 .  Washer i 1 ol |
35 [0521 07001 0  Banjo - !
— I I -
40 [2063 2600 08| ' Flement compl. B 1l 0,
412056 2447 08|  Spring ] - E
42 | 2146 2454 08 ' Screw B I
o | S
j . 3! \
1 = ~




Robin

MEMO

EY18-3B

10

O

C)



